wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
o ; s 5 o L . 554
™| 1 i ¥ | Mt
WMW ij TN
zﬁll 380!
Peak 175 175
AVg 3000 6000. 000. 12000. 15000. 18000 3000 6000. 000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 46.14 74.00 -27.86 34.68 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 44,93 74.00 -29.07 33.47 32.65 1.5 33.17 1.6 - -- PEAK
2 73108 49.31 74.00 -24.69 33.28 37.38 12.62 3.9 2.8l - -- PEAK 1 731108 49.62 74.08 -24.98 32.99 37.38 12.62 35.98 2.8l @ -- -- PEAK
3 73108 39.24 54.00 -14.76 23.21 37.38 12.62 3.9 2.8l -- -- Average 3 731108 38.64 54.00 -15.96 22.81 37.38 12.62 35.98 2.1  -- -- Average
TEL : 886-3-327-0868 Page Number : C1-33 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
~18G P . L At i
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-34 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105.40p 105
75 =, 875
PEAK_BE_74| PEAK_T4
700 AN — 700 ‘ -
1
S ) \L
5 5 i . IR, S et "
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.96 60.82 74.00 -13.18 48.16 26.84 7.47 32.83 10.38 460 35 PEAK 1 2462.00 109.02 ------ ------ 96.35 26.86 7.45 32.82 10.38 4@ 35 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
MW
75 875
700 \K‘\ 704
o \\ AVG_BE 54 AV 54
et = \M
- T
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 47.56 54.60 -6.44 34.98 26.84 7.47 3283 10.38 460 35 AVERAGE 1 2462.00 100.75 ------ ------ 85.84 26.99 7.4 32.61 10.38 460 35 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-35 of 114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 [ 105
75 875
W‘«\ PEAK_BE 74, PEAK_74
700 | 700 I
T
WWW-««W ”, \\ ’ )
5L 5L N oot g
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.89 65.08 74.60 -8.92 52.42 26.84 7.47 3283 10.38 460 78 PEAK 1 2462.00 114.21 ------ ------ 101.54 26.86 7.45 32.82 10.38 4o 78 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
1080, 10!
75 \“W\\ 875
0.0 70.0
1 AVG_BE 54 AVG_54
52, 52, \\N
ey -
30 30 e
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48350 5311 54.60 -0.89 40.45 26.84 7.47 3285 10.38 460 78 AVERAGE 1 2462.00 106.85 ------ ------ 93.36 26.88 7.4 32.81 10.38 @0 78 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-36 of 114

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HBIIVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
5 i . ot el
52! A 52! T A
J 1 A hop bt g 1 Foaettmatiemoviy
[ttt TS ™
3540 350
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. $000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 492408 45.46 74.00 -28.54 33.83 32.75 10.50 33.18 1.5 - -- PEAK 1 492408 45,34 74.00 -28.66 33.71 32.75 10.50 33.18 1.5 - -- PEAK
2 736.08 49.49 74.00 -24.51 33.50 37.23 12.81 6.3 1.9 -- -- PEAK 1 7386.08 45.63 74.0@ -25.37 32.64 37.23 12.81 36.83 1M - -- PEAK
3 736.08 39.97 54.00 -14.63 23.98 7.3 12.81 6.3 1.9 -- -- Average 3 736.08 39.77 54.0@ -14.23 23.78 37.23 12.81 6.3 LW -- -- Average
TEL : 886-3-327-0868 Page Number : C1-37 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
- 1 8 G i PR
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-38 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
\ PEAK 74
0.0 70.0
LW
52 ot sapt, | 52 ) "
gl " TR o
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.69 62.24 74.00 -11.76 49.58 26.99 7.34 31.96 10.38 460 25 PEAK 1 2412.00 168.17 ------ ------ 95.30 27.18 7.37 3198 10.38  4@0 25 PEAK

. Level (dBuVim) 1 oLevel [BuVim)
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1225

=
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oot o
A W A ———
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Avg
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: AVG_54 3m DRH1-E_LE2CASALBEN_ 248626 HORIZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit

Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 46.60 54.60 -5.40 35.95 26.99 7.34 31.97 10.38 460 25 AVERAGE 1 2412.00 100.84 ------ ------ §7.17 27.16  7.37 3195 10.38 460 25 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-39 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
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Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.65 66.68 74.80 -7.32 54.02 26.99 7.34 31.96 10.38 304 58 PEAK 1 2412.00 114.78 ------ ------ 191.92 27.88 7.38 31.98 10.38 384 58 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 F/ 875
0.0 \ 70.0
j AVG_54
Rl L.
30 30 Mw««-«mw‘""/
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 53.51 54.60 -0.49 40.85 26.99 7.34 31.96 10.38 304 58 AVERAGE 1 2412.00 166.51 ------ ------ 93.65 27.88 7.3 31.98 10.38 34 58 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-40 of 114
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLevel(dB!le) 1 MLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
i
525 T L M 525! e " "
- J [V T - 1 L et o
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Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency {MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 24662 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 45.06 74.60 -28.94 33.75 3255 18.55 3.6 137 -~ - PEAC 1 432400 45.34 74.60 -28.66 34.83 32.55 1.5 3.6 137 -~ - PEAC
TEL : 886-3-327-0868 Page Number : C1-41 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
- 1 8 G A |t e
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-42 of 114

FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

; 75|
/ \ PEAK 74
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1
5! i i 5.
et ; i — . " A
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350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 58.71 74.60 -15.29 46.06 26.99 7.34 31.97 10.38 3% 36 PEAK 1 2417.00 168.43 ------ ------ 95.63 27.02 7.3 3198 10.38 399 36 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

s e

875
0.0 /

0.

. [

I &
A M”IM b -
3540 350 =
11 1.
Avg
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: AVG_54 3m DRH1-E_LE2CASALBEN_ 248626 HORIZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit

Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2369.69 46.48 54.80 -7.52 33.82 26.99 7.34 31.96 10.38 399 36 AVERAGE 1 2417.00 100,28 ------ ------ 87.46 27.84 7.38 31.95 10.38 399 36 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-43 of 114
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Pol. Vertical

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)
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350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 65.77 74.60 -8.23 53.12 26.99 7.34 3197 10.38 34 58 PEAK 1 2417.00 115.11 ------ ------ 182.29 27.04  7.38 3198 10.38 384 58 PEAK

. Level (dBuVim) 1 oLevel [BuVim)
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-
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Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 52.51 54.60 -1.49 39.85 26.99 7.34 31.96 10.38 384 58 AVERAGE 1 2417.00 106.54 ------ ------ 93.72 7.4 7.38 3198 10.38 384 58 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ot 105
75 (/ 875
PEAK 74
0.0 70.0 ]
L.\,Mm w«fww'M \
7 52 — ke .
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 61.93 74.60 -12.87 49.28 26.99 7.34 31.97 10.38 460 37 PEAK 1 2437.00 111,65 ------ ------ 98.98 26.88 7.41 32.80 10.38  4@0 37 PEAK

. Level (dBuVim) 1 oLevel [BuVim)
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o5 /"/ o7
0 / 0

,,,,mf'j AVG_54
52! 52!
. e M”M ,,w...w/ \\wwmuww#’

i
350 350

1225

=
=

=
=

17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.38 47.41 54.80 -6.59 3475 26.99 7.34 31.96 10.38 460 37 AVERAGE 1 2437.00 163.43 ------ ------ 99.78 26.86 7.41 32.80 10.38  4@0 37 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-45 of 114



wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
10507
SRRt
PEAK_BE 74
700 R :
WM
52. MMW‘W i
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248431 6070 74.00 -13.30 48.04 26.84 7.47 3283 10.38 460 37 PEAK
o Level {dBuVim)
1225
- MW\
75
0.0 \\
AVG_BE 54
o “MMM I——  BE_
M““’““""Mw-«w—umwww
350
17!
Avg Blank
1437 2406 24622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.62 44.89 54.80 -9.11 32.23 26.84 7.47 3283 10.38 460 37 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-46 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 1
105 ] 105
75 ’[( 875
PEAK 74
0.0 70.0 I
e d \_
52 e 5L P oo
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.50 68.46 74.60 -5.54 55.80 26.99 7.34 31.96 10.38 310 64 PEAK 1 2437.00 117.68 ------ ------ 104.93 26.88 7.41 32.80 10.38 30 64 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 [M 875
0.0 70.0
7 st . AVG_54
pararr
I ) RN
36 36 b
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.36 52.48 54.80 -1.52 39.82 26.99 7.34 31.96 10.38 310 64 AVERAGE 1 2437.00 169.78 ------ ------ 97.11 26.88 7.41 32.80 10.38 310 64 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-47 of 114
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
M
105
SR
“\Ww PEAK_BE 74,
700 s 1
s AW
2 M“”WWM
3,
17!
Peak Blank
1437 2406 24622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.8L 65.65 74.80 -8.35 52.99 26.84 7.47 32.83 10.38 310 64 PEAK
o Level {dBuVim)
1225
1050
75
0.0
52! e ) AV BE 54
B e
MWMW
350
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245482 49.06 54.60 -4.94 36.39 26.85 7.47 32.83 10.38 310 64 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-48 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
PRI " A
525 ] — T e ik 525 [ o " a2
i A
3540 JMW
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. 000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 44.66 74.00 -29.34 33.20 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 45.11 74.00 -28.89 33.65 32.65 10.52 33.17 1.46 - -- PEAK
2 731108 49.69 74.00 -24.31 33.66 37.38 12.62 35.9% 2.8l - -- PEAK 1 73L.0@ 45.83 74.0@ -25.17 32.80 37.38 12.62 35.98 2.8l  -- -- PEAK
3 731108 39.68 54.00 -14.32 13.65 37.38 12.62 3.9 2.8l  -- -- Average 3 731L.e@ 39.67 54.00 -14.33 23.64 37.38 12.62 35.98 2.1 - -- Average
TEL : 886-3-327-0868 Page Number : C1-49 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 49Le\'el(iiml\lnln) : 49Ltwel(dﬂll\mn)
1225 1225
18 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G e T ]
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-50 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
1050 105
10! W\ 10!
o5 - o5
PEAK_BE 74, PEAK_74
0 N 00 ‘
1
AW H\ﬂ
52, 52, 0 it
A PP
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2486.21 61.28 74.60 -12.72 48.59 26.86 7.48 32.83 10.38 383 27 PEAK 1 2462.00 168.93 ------ ------ 9.24 26.88 7.4 32.8l 10.38 383 27 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
e N
75 ™ 875
0.0 \\\‘ 70.0
2 AVG_BE 54 AVG_54
o e
e (-
10 340 g
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 48.54 54.80 -5.46 35.88 26.84 7.47 3283 10.38 383 27 AVERAGE 1 2462.00 100.52 ------ ------ 87.83 26,88 7.4 2.0l 1038 383 27 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-51 of 114

FAX : 886-3-327-0855
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Report No. :FR492020B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
T 15
75 \ 875
L\\ PEAK_BE 74, PEAK_74
0.0 1 70.0 |
ettt o 1
1 et i oy \
N il -
52! 52! - - R 0
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2456.09 66.78 74.60 -7.22 54.09 26.86 7.48 32.83 10.38 339 72 PEAK 1 2462.00 113.68 ------ ------ 108.91 26.88 7.4 32.81 1.38 359 72 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
106 105 1
10505, 10!
75 -V\“M% 875
0.0 70.0
\“\M AVG B 84 AVG 54
52, 52, \*‘
et ]
350 35, e i
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245453 52.94 54.60 -1.86 40.27 26.85 7.47 3285 10.38 339 72 AVERAGE 1 2462.00 165.38 ------ ------ 92.69 26.88 7.4 32.8l 10.38 339 72 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-52 of 114
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
s _ SRR N3 o . _ ISR,
|t L et bt e WWMWW
350 30
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. $000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 492408 44.65 74.00 -29.35 33.62 32.75 10.50 33.18 1.5 - -- PEAK 1 492408 45,13 74.00 -28.67 33.50 32.75 10.50 33.18 1.5 - -- PEAK
2 736.08 48.72 74.00 -25.28 32.73 3.3 12.81 6.3 1.8 0 -- -- PEAK 1 7386.08 49.41 74.08 -24.59 33.42 37.23 12.81 3683 LW -- -- PEAK
3 736.08 39.35 54.00 -14.65 13.36 .23 12.81 6.3 1.9 -- -- Average 3 7386.08 39.37 54.00 -14.63 23.38 37.23 12.81 683 LW -- -- Average
TEL : 886-3-327-0868 Page Number : C1-53 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
~18G [ I
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-54 of 114

FAX : 886-3-327-0855
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Report No.

:FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
i
75 875
\ PEAK_74
0.0 70.0 |
o \
25 5! K TRy o
350 350
17! E
Peak
210 23324 23548 2712 23906 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238571 56.44 74.60 -15.5 45.79 26.99 7.33 31.96 10.38 399 36 PEAK 1 2422.00 184,17 ------ ------ 91.47 2692 7.39 3199 10.38 399 36 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
o5 oo o5
0.0 J 70.0
AVG_54
Rl L.
I
b - i et [Nl
3, 3,
17! E
Avg
210 23324 23548 2712 23906 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.85 46.41 54.80 -7.59 33.75 26.99 7.34 31.96 10.38 399 36 AVERAGE 1 4200 95.39 ------ ----- 82.61 27.88 7.39 31.99 18.38 399 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-55 of 114

FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE_T4|
5! \\”“\. Mk it 1

350

Peak

Blank

622 U316 24532 2468.8 24844 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CPSAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2496.96 51.87 74.60 -22.13 39.14 26.99 7.49 32.84 10.38 399 36 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

622 U316 24532 2468.8 24844 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243401 41.25 54.00 -12.75 28.59 26.84 7.47 3283 10.38 3% 36 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-56 of 114
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SPORTON LAB.

Report No. :FR492020B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875 \
\ PEAK 74
0.0 70.0 |
_ — -
52 52 PSP -
. .
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.86 62.42 74.60 -11.53 49.76 26.99 7.34 31.96 10.38 366 62 PEAK 1 2422.00 110.28 ------ ------ 97.56 26.92 7.39 3199 10.38 366 62 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
-
75 875
0.0 / 70.0
/ AVG_54
& — 1 i
R——
rscimpamr st
k) 4 = i
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.52 50.88 54.80 -3.12 38.22 26.99 7.34 31.96 10.38 366 62 AVERAGE 1 2422.00 161.88 ------ ------ 89.18 26.92 7.39 31.99 1038 306 62 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-57 of 114
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
405, [l
10! wM,.\
75 \
PEAK_BE 74
0.0
" D,
3,
17!
Peak Blank
140 1376 4532 24608 24844 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249259 53.59 74.60 -20.41 40.86 26.99 7.48 32.83 10.38 366 62 PEAK
o Level {dBuVim)
1225
105
/'M““*Mmm\
75
0.0 \‘
AVG_BE 54
52,
ety 1
350
17!
Avg Blank
140 1376 4532 24608 24844 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2486.97 42.77 54.00 -11.23 30.07 26.87 7.48 32.83 10.38 366 62 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-58 of 114

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
o s .Y o , ‘ MG
J) N o T J) I
W"JWW WW«”‘“‘“(’"‘““‘ e
3540 30
Peak 175 175
AVg 3000 6000, 000. 12000 15000, 18000 3000 6000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 484408 44,92 74.00 -29.88 33.55 32,59 10.54 3316 1.49 - -- PEAK 1 484408 45.15 74.00 -28.85 33.78 32,59 16.54 3316 1.4 - -- PEAK
2 7266.08 49.65 74.00 -24.35 33.80 .26 12.51 3.9 2.3 -- -- PEAK 1 7266.08 49.26 74.08 -24.74 33.41 37.26 1251 .95 .83 -- -- PEAK
3 7266.08 39.41 54.00 -14.59 3.5 37.26 12.51 39.95 2.3 -- -- Average 3 7266.08 39.43 54.00 -14.57 23.58 37.26 12.51 /.95 2.3 -- -- Average
TEL : 886-3-327-0868 Page Number : C1-59 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
- 1 8 G e e
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-60 of 114

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
[‘,.WM‘“”‘
75 875
J \ PEAK 74
0.0 70.0 M
1
et l’\.
52, 'WW“M 52, 1y wr“( "
! e ol > L oty
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.34 59.41 74.00 -14.59 46.75 26.99 7.34 31.96 10.38 399 35 PEAK 1 2437.00 165.27 ------ ------ 92.58 26.98 7.41 32.80 10.38 399 35 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
o5 o] o5
700 '/ 700 ( }
/ } \ Al 54
L e e
Iy L B —
30 30 e
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 48.31 54.80 -5.69 35.66 26.99 7.34 31.97 10.38 3% 35 AVERAGE 1 2437.00 96.86 ------ ------ 84.23 26,84 7.41 32.60 1038 399 35 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-61 of 114

FAX : 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

\\“u PEAK_BE 74
1

A,
bk

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CPSAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2455.64 59.63 74.00 -14.37 46.94 26.86 7.48 32.83 10.38 3% 35 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48375 46.45 54.80 -7.55 33.79 26.84 7.47 3283 10.38 3% 35 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-62 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 doms 105
/ I
/ l PEAK 74
0.0 1 70.0 M
TRy wa AL‘ﬂ
52! 5 Lo a4
350 350
1. 1.
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 65.52 74.60 -8.48 52.87 26.99 7.34 31.97 10.38 37 61 PEAK 1 2437.00 111.56 ------ ------ 98.89 26.88 7.41 32.80 10.38 37 61 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
{.,.«M
75 875
0.0 f) 70.0 {
1ot AVG_54
Rl L.
I—
it
| st e
350 350
1. 1.
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.61 53.38 54.60 -0.62 40.72 26.99 7.34 31.96 10.38 37 61 AVERAGE 1 2437.00 163.02 ------ ------ 99.39 26.84 7.4l 32.80 10.38 37 61 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-63 of 114
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Pol. Vertical

Fundamental

. Level (dBuVim)

\ PEAK_BE_T74,
1.

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CASALBEN 248620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2455.64 63.04 74.00 -18.9 50.35 26.86 7.48 32.83 10.38 37 61 PEAK

. Level (dBuVim)

N ’ AVG_BE 54

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243400 50.11 54.60 -3.89 37.45 26.84 7.47 3285 10.38 3@ 61 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-64 of 114
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FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 44“Le'ml{IIB!l\mn) 1 44“Ltzilel{liBll\mn)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
. AL AS.2H
525 2 itk 525 2
1 ot il B 1 BN
I e E
3540 350
Peak 175 175
AVg 3000 6000. 9000. 12000 15000, 18000 3000 6000. 000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 45.80 74.00 -28.20 34.34 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 45.66 74.00 -28.34 34.20 32.65 10.5 33.17 1.46 - -- PEAK
2 73108 49.64 74.00 -24.9 33.81 37.38 12,62 3.9 2.8l - -- PEAK 1 73L.e@ 49.14 74.08 -24.86 33.11 37.38 12.62 35.98 2.8l - -- PEAK
3 731108 39.61 54.00 -14.39 23.58 37.38 12.62 35.9% 2.8l - -- Average 3 731108 39.66 54.00 -14.34 23.63 37.38 12.62 35.98 2.1  -- -- Average
TEL : 886-3-327-0868 Page Number : C1-65 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
-18G [ R— U S N
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-66 of 114

FAX : 886-3-327-0855
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Report No. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
{MM
75 875
/ / \ PEAK 74
0.0 70.0 i
| e i
5 G 5 i ‘ ppvpiiindt - "
Mot
350 350
17! E
Peak
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.66 53.60 74.60 -20.40 40.94 26.99 7.34 31.96 10.38 37 36 PEAK 1 2452.00 163.74 ------ ------ 99.99 26.94 7.4 3.8l 10.38 3M 36 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75l - 75
700 / 700 [ \
/ Il s
Rl L.
) I—— ) N
17! E
Avg
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2383.27 42.81 54.00 -11.19 30.16 26.99 7.33 31.96 10.38 37 36 AVERAGE 1 245200 95.18 ------ ------ 82.42 26,96 7.43 3.0l 1038 32 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-67 of 114

FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
105
s LV SR S
75
PEAK_BE 74
0.0 ““
1
I B i ]
52,
3,
17!
Peak Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2496.69 61.58 74.60 -12.50 48.77 26.99 7.49 32.84 10.38 M 36 PEAK
4o Level {dBuVim)
1225
105
Wl:/""““""“‘*”v-—-m..
0.0
o N\”\ . AvBE 54
faur— i
3,
17!
Avg Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249146 48.95 54.60 -5.85 36.22 26.99 7.48 32.83 10.38 M 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-68 of 114

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
/ I
/ { \ PEAK 74
0.0 70.0 I
1 W»,MMW
) - " L }\'m.__ ]
350 350
17! E
Peak
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2386.82 57.88 74.60 -16.12 45.22 26.99 7.34 31.96 10.38 357 73 PEAK 1 2452.00 109.62 ------ ------ 96.82 27.08 7.43 32.8l 10.38 3% 73 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
rw
75 875
0.0 / 70.0 \
I AVG_54
Y2 | T2
e L
.‘.SWWW 35 eyttt RS
17! E
Avg
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2386.54 47.26 54.60 -6.74 34.60 26.99 7.34 31.96 10.38 3% 73 AVERAGE 1 2452.00 161.54 ------ ------ 88.74 27.88 7.43 2.0l 1838 357 73 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-69 of 114

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
405, [l
10! i,
a5 e,
PEAK_BE_74|
700 " R
WWW b e
52,
3,
17!
Peak Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249491 65.84 74.60 -8.16 53.11 26.99 7.49 32.84 10.38 3% 73 PEAK
4o Level {dBuVim)
1225
105
- Y
0.0 \““
1 AVG_BE 54
52! ]
3,
17!
Avg Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2489.97 53.38 54.60 -8.70 40.57 26.99 7.48 32.83 10.38 3% 73 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-70 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 44“Le'ml{IIB!l\mn) 1 44“Ltzilel{liBll\mn)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
o , e NS5 o . g
Wﬁw—‘“‘“’ ey WM«JW" it
350 30
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000, 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 499408 45.48 74.00 -28.52 33.91 3.71 18.51 33.17 1.%2 - -- PEAK 1 498408 45.21 74.08 -28.79 33.64 32,71 18.51 3.7 L1.%2 - -- PEAK
2 7356.08 49.66 74.008 -24.94 33.85 7.9 12.73 6.8l 2.8 -- -- PEAK 1 736.08 48.79 74.0@ -25.21 32.78 37.29 12.73 6.8l .88 -- -- PEAK
3 7356.08 39.50 54.00 -14.59 23.49 7.9 12.73 6.8l 2.8 -- -- Average 3 736.08 39.52 54.00 -14.48 23.51 37.29 12.73 6.0l .88 -- -- Average
TEL : 886-3-327-0868 Page Number : C1-71 of 114
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Pol. Horizontal Vertical
: 4ﬂLe\'eI(dBu\lmn) : HI.MWBIIWIH)
1225 1225
015 5
00 00
10.6G AVG 54 AVG 54
515 515
-18G N NV B . A [ S S
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-72 of 114
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 2 105
75 875
\'\ PEAK_74
0.0 70.0
‘ J
52, - e g, 52;
Bt i Nk P
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.84 59.16 74.00 -14.84 46.50 26.99 7.34 31.96 10.38 460 37 PEAK 1 2412.00 168.16 ------ ------ 95.32 27.86 7.38 3198 10.38  4@0 37 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
o e s
0.0 \ 70.0
\\ AVG_54
Rl L.
I
o r et g et S ———
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240628 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 46.78 54.60 -7.30 34.05 26.99 7.34 31.97 10.38 460 37 AVERAGE 1 241200 98.75 ------ ------ 85.88 27.16 7.37 31.95 10.38 460 37 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-73 of 114
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 q
105 e 105
75 \ 875
\ PEAK 74
0.0 quw/ 70.0
b ey \
2, " e 52! 0 :
i bt
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.78 64.36 74.60 -9.64 5178 26.99 7.34 31.96 10.38 312 62 PEAK 1 2412.00 114,99 ------ ------ 182.15 27.86 7.38 3198 l10.38 312 62 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
N
0.0 \ 70.0
1 / AVG_54
Rl L.
BN e b —
— TR |
30 30 e
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.43 5273 54.80 -1.27 40.07 26.99 7.34 31.96 10.38 312 62 AVERAGE 1 2412.00 164,88 ------ ------ 9.0l 27.18 7.37 3198 l0.38 312 62 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 HLmI{d&NJm) 1 HL&V&IMBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5 ; dndh i5 PR
1 | b 1 g bt 4
|t W« b
30 30
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 24662 VERTICAL
Vode 142 Vode i 42
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 45.98 74.60 -28.82 34.67 32.55 18.55 3.6 137 -~ -~ PEAC 1 432400 4538 74.6@ -28.62 34.67 32.55 1.5 3.6 137 -~ - PEAC
TEL : 886-3-327-0868 Page Number : C1-75 of 114
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Pol. Horizontal Vertical
: 4ilemI(dMl\l"ln) : 4ﬂLweI(dBll\mn)
1225 1225
18 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G T T S I R A
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
lode 42 lode 42
TEL : 886-3-327-0868 Page Number : C1-76 of 114
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 o 105
75 {W 875
/ \ PEAK_74
0.0 f 70.0
1
i \«-w,,
52; . " ot 5! o J‘j \\. oo
O
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 59.45 74.60 -14.55 46.80 26.99 7.34 31.97 10.38 460 33 PEAK 1 2417.00 109.88 ------ ------ 97.00 27.2 7.3 31.98 10.38  4@0 33 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! t
75 f‘*"’ 875
0.0 J 70.0
/ \ AVG_54
Rl L.
—‘W
e [
y - N A —
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240628 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 46.51 54.60 -7.49 33.86 26.99 7.34 31.97 10.38 460 33 AVERAGE 1 2417.00 99.78 ------ ------ 86.95 27.82 7.38 31.95 10.38 460 33 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-77 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 105
75 / 875
/ \ PEAK 74
0.0 1 70.0
et Mty by
WM"’W
i - i T Ll . e
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.17 66.35 74.60 -7.65 53.69 26.99 7.34 31.96 10.38 365 59 PEAK 1 2417.00 115.41 ------ ------ le2.61 27.82 7.38 3198 10.38 385 59 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 \m\ 105
75 F 875
0.0 / 70.0
1 j \N_ AVG_54
= MWM o ,_Ww"/ ,
P R gt
3, 3,
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.17 52.67 54.60 -1.33 40.01 26.9% 7.34 31.96 10.38 365 59 AVERAGE 1 2417.00 106.48 ------ ------ 93.58 27.84  7.38 3198 10.38 365 59 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-78 of 114

FAX : 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. :FR492020B

50
Mode Band Edge - L
2400-2483.5_802.11be EHT20_CH6_Full RU_2437MHz
ANT
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1 \Wv—
o — ; - 525 P ITRTTEE e -
I .
350 350
175 175
Peak
210 23354 23608 2386.2 215 w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CBSAIBEN 240620 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.25 59.45 74.60 -14.55 46.79 26.99 7.34 31.96 10.38 399 37 PEAK 1 2437.00 113,03 ------ ------ loe.36 26.88 7.41 32.80 1.3 399 37 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 .
87.5 875
0.0 70.0
AVG_54
350 350
175 175
Avg
210 23354 23608 2386.2 215 w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLB-E_LE2CASALBEN 240628 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.50 46.95 54.80 -7.85 34.29 26.99 7.34 31.9 1038 399 37 AVERAGE

1 2437.00 163.41 ------ ------ 99.76 26.86 7.41 32.60 10.38

399 37 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-79 of 114




wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
Aler ity
o\
PEAK_BE 74,
.
00 s,
- 1
Ao
52,
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2488.16 58.63 74.00 -15.37 45.92 26.88 7.48 32.83 10.38 3% 37 PEAK
o Level {dBuVim)
1225
105
%w\
75
0.0 \
Mt AVG_BE 54
52 oo ST T 1 —
WWMMN"N&M
350
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248438 45.53 54.80 -8.47 32.87 26.84 7.47 3285 10.38 3% 37 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-80 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 4
105 M 105
75 / 875
PEAK_T4
10, 7 MJM . Al =
00 M ] 704 L\
5 g 5 e o . "
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.72 65.81 74.60 -8.19 53.15 26.99 7.34 31.96 10.38 310 59 PEAK 1 2437.00 119.46 ------ ------ 106.79 26.88 7.41 32.80 10.38 30 59 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 ! 105
75 r 875
0.0 70.0
M"M G54
Rl L.
e e |\
w0 4 SES———l
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 53.13 54.60 -0.87 40.48 26.99 7.34 31.97 10.38 310 59 AVERAGE 1 2437.00 109,35 ------ ------ 9.76 26.86 7.41 32.80 10.38 310 59 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-81 of 114
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
[t g
B Dl
NN
”\Wﬂ PEAK_BE 74,
700 e 1
‘W”WMW
heani
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243412 63.39 74.00 -18.61 50.73 26.84 7.47 3283 10.38 310 59 PEAK
o Level {dBuVim)
1225
105
75
0.0 \
Mty
o " AVG_BE 54
i S dangs
"""‘"ﬂw—\.mw
350
17!
Avg Blank
1437 2406 4622 24748 21874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243400 49.44 54.60 -4.5 36.78 26.84 7.47 3285 10.38 310 59 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-82 of 114
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Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{danm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
AVG A
525 1 dine v bl ‘@ 525 i l:_ww A * At * M
|t (P ” WMW"’”’M‘M "’
zﬁll 380!
Peak 175 175
AVg 3000 6000. 9000. 12000 15000, 18000 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Mode 483 Mode 483
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 44.75 74.60 -29.25 33.29 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 45.19 74.00 -28.81 33.73 32.65 1.5 33.17 1.4 - -- PEAK
2 731108 49.62 74.00 -24.98 32.99 37.38 12.62 3.9 2.8l - -- PEAK 1 73L.e@ 49.19 74.00 -24.81 33.16 37.38 12,62 35.98 2.8l - -- PEAK
3 73108 39.67 54.00 -14.33 13.64 37.38 12.62 3.9 2.8l -- -- Average 3 73108 39.68 54.00 -14.32 23.65 37.38 12.62 35.98 2.8l  -- -- Average
TEL : 886-3-327-0868 Page Number : C1-83 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: HLMIWBIIWIH] : 4ﬂLweI(dBn\nm)
1225 1225
015 5
00 00
10.6G AG_54 ANG 54
515 515
-18G R RGN S N R S
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
lode 43 lode 43

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105,0p TR 105,
“«.\M PEAK_BE 74, PEAK_74
0.0 b 70.0 |
’ \
e Wit A Je vm ol M
52 fpatd 52 ) . bt e 80 o "
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2486.59 61.97 74.00 -12.83 49.27 26.87 7.48 32.83 10.38 33l 26 PEAK 1 2462.00 168.27 ------ ------ 95.56 26.98 7.4 32.8l 10.38 33l 26 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! 1
75 875
0.0 \‘ 70.0
AVG_BE 54 AVG_54
52, 52,
: BN
3, 3,
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 243465 48.14 54.80 -5.86 35.47 26.85 7.47 3285 10.38 33l 26 AVERAGE 1 2462.00 98.88 ------ ------ 86.11 26.88 7.4 2.6l 1838 331 26 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-85 of 114
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
e T
105 e 105
75 875
m PEAK_BE 74, PEAK_74
700 h ! 700
s e b M M
%W W,
5 52 i el .
N — o iy
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2486.55 67.38 74.80 -6.62 54.68 26.87 7.48 32.83 10.38 367 72 PEAK 1 2462.00 114.72 ------ ------ 182.85 26.86 7.45 32.82 10.38 367 72 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
w""“"muwwww\\ o
75 875
0.0 70.0
\uv 1 AVG_BE 54 VG54
B — " -
[A— st ot
350 35, T,
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248438 53.50 54.60 -0.50 40.84 26.84 7.47 3283 10.38 367 72 AVERAGE 1 2462.00 165.69 ------ ------ 93.00 26.88 7.4 3281 10.38 367 72 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-86 of 114
FAX : 886-3-327-0855
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Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
525 3 pREE— TN 8- 525 ] T i Aot
p— g . | ponent I A
3540 350
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. $000. 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHLB-E_LE2CASALBEN 240620 VERTICAL
Vode x4 Vode  : 44
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 492408 45.28 74.00 -28.72 33.65 32.75 10.50 33.18 1.5 - -- PEAK 1 492408 44,75 74.08 -29.25 33.12 32.75 10.50 33.18 1.5 - -- PEAK
2 736.08 49.68 74.00 -24.92 33.89 .23 12.81 6.3 198 0 -- -- PEAK 1 7386.08 48.87 74.0@ -25.13 32.88 37.23 12.81 36.83 1.9 -- -- PEAK
3 736.08 39.30 S4.00 -14.79 23.31 3.3 1281 6.3 1M -- -- Average 3 7386.08 39.37 54.00 -14.63 23.38 37.23 12.81 683 LW -- -- Average
TEL : 886-3-327-0868 Page Number : C1-87 of 114

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
: HLmI(d&NJm) : HLweI(dBnWm)
1225 1225
015 5
00 00
10.6G AVG 54 AVG_54
515 515
~18G A A R Ry I I A R
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
lode 4 lode 44
TEL : 886-3-327-0868 Page Number : C1-88 of 114

FAX : 886-3-327-0855
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PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2388.62 45.74 54.60 -8.26 33.08 26.99 7.34 31.96 10.38 4@ 35 AVERAGE

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
/"’VV"«WN‘MMM
75 875
\ PEAK_74
0.0 70.0 |
L L
52, ot 52 o
ok gt "
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2386.72 57.64 74.00 -16.36 44.98 26.99 7.34 31.96 10.38 460 35 PEAK 1 2422.00 165.17 ------ ------ 92.47 2692 7.39 3199 10.38  4@0 35 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
a5 prrmgpar ™ a7,
0.0 70.0
AVG_54
Rl L.
10 34 e
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 4000 95.26 ------ ------ 82.45 27.88 7.39 31.99 10.38 460 35 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-89 of 114




wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal

Fundamental

. Level (dBuVim)

\ PEAK_BE 74
1

v Nt

350

Peak

Blank

622 U316 24532 2468.8 24844 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CPSAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2492.84 5174 74.60 -22.26 39.01 26.99 7.48 32.83 10.38 460 35 PEAK

. Level (dBuVim)

\“\ AVG BE 54
5

350

Avg Blank

622 U1 24532 2468.8 24844 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2496.85 41.38 54.00 -12.62 28.65 26.99 7.49 32.84 10.38 460 35 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-90 of 114
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Pol. Vertical Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
1
105, acapaede” 105,
/ |
\ PEAK_T4
70 70 1
N i L\“
521 s o e 52 . - _ N
17! 17!
Peak
2310 23324 23548 23112 23996 1422 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CASALBEN 248620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: PEAK_74 3m DRHLB-E_LE2CBSAIBEN 248629 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit

Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.18 62.84 74.60 -11.16 50.18 26.99 7.34 31.96 10.38 365 62 PEAK 1 2422.00 111,88 ------ ------ 98.41 26.88 7.40 31.99 10.38 365 62 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105 1
i
75 875
0.0 )/ 70.0
\ AVG_54
Rl it L.
b ] b L\”“W"‘"‘““"‘
10 34 e
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.50 51.12 54.60 -2.88 38.46 26.99 7.34 31.96 10.38 365 62 AVERAGE 1 2422.00 161.77 ------ ------ 88.99 27.88 7.39 31.99 18.38 365 62 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

PEAK_BE 74

350

Peak

Blank

622 U1 24532 2468.8 24844 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CASALBEN 248620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2488.07 53.68 74.00 -20.32 40.97 26.88 7.48 32.83 10.38 365 62 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

622 U1 24532 2468.8 24844 2500
Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48378 43.08 54.00 -18.92 30.42 26.84 7.47 32.83 10.38 365 62 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-92 of 114
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Pol. Horizontal Vertical
1 ML&\'&I{IIB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
VG A
9 N . I o B o
| st | e A
zﬁll 380!
Peak 175 175
AVg 3000 6000. 9000. 12000 15000, 18000 3000 6000, 000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
ode @45 Mode @45
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 484408 45.86 74.00 -28.14 34.49 32,59 10.54 33.16 1.49 - -- PEAK 1 484408 4595 74.00 -28.05 34.58 32,59 16.54 3316 1.4 - -- PEAK
2 7266.08 49.31 74.00 -24.69 33.46 37.26 1251 .95 2.3 -- -- PEAK 1 7266.08 45.89 74.0@ -25.20 32.95 37.26 12.51 3.9 2.3 -- -- PEAK
3 7266.08 39.49 54.00 -14.51 23.64 37.26 1251 .95 2.3 -- -- Average 3 7266.08 39.47 54.00 -14.53 23.62 37.26 12.51 3.9 2.3 -- -- Average
TEL : 886-3-327-0868 Page Number : C1-93 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: HLMIWBIIWIH] : 4ﬂLweI(dBn\nm)
1225 1225
015 5
00 00
10.6G AG_54 ANG 54
515 515
-18G N NG S N SO S
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
lode 45 lode 45

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-94 of 114
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 A 105
10! PO 10!
75 875
/ J \ PEAK 74
0.0 70.0 M
1
sl
) M
52 52 " L Lo " okt ™
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.25 60.22 74.60 -13.78 47.56 26.99 7.34 31.96 10.38 385 28 PEAK 1 2437.00 167.88 ------ ------ 94.41 26.88 7.41 32.80 10.38 385 28 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
™
o5 f o5
0.0 70.0
AVG_54
Y2 i T2
P——
M'JM ~ .-~—”J
. 34 -
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 28389.12 47.22 54.80 -6.78 34.56 26.99 7.34 31.96 10.38 385 28 AVERAGE 1 43700 97.01 ------ ------ 84.38 26.84 7.41 32.60 1038 385 28 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-95 of 114
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105
75
‘K\“‘w PEAK_BE 74
0.0
M !
" rachrecitb
52 Wy,
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243412 6188 74.00 -12.12 49.22 26.84 7.47 3285 10.38 385 28 PEAK
o Level {dBuVim)
1225
105
sy,
o5 e
0.0
\\ VG B 54
52, e i
MMW
350
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245425 47.64 54.00 -6.36 34.98 26.84 7.47 3283 10.38 385 28 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-96 of 114

FAX : 886-3-327-0855
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Pol.

Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
15 ™ 15
/ |
} ’ PEAK 74
700 T 700 M
S 4
o 52 i Aok ;
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.34 67.25 74.80 -6.75 54.59 26.99 7.34 31.96 10.38 37 58 PEAK 1 2437.00 113,84 ------ ------ 100.37 26.88 7.41 32.80 10.38 307 58 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
'l
75 875
0.0 J 70.0
0. o . . AVG_54
I O s R (N
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 53.52 54.60 -0.43 40.87 26.99 7.34 31.97 10.38 3@ 58 AVERAGE 1 2437.00 102,96 ------ ------ 99.29 26.88 7.41 32.80 10.38 37 58 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-97 of 114
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
10500 Nt
75
NM% PEAK_BE_74
700 1
%MWM iy
5! -
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243406 63.74 74.00 -18.26 51.08 26.84 7.47 32.83 10.38 37 58 PEAK
o Level {dBuVim)
1225
105
MMW
75
0.0 \\
\\ AVG BE 54
52,
[,
350
17!
Avg Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2483.68 50.17 54.80 -3.83 37.51 26.84 7.47 3283 10.38 37 58 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-98 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBnVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
s : A i 55 s : s ot s MBS
i (A WMW""M
zﬁll 380!
Peak 175 175
AVg 3000 6000. 000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
ode  : 46 Mode i 45
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 46.85 74.00 -27.95 34.59 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 46.28 74.08 -27.72 34.82 32.65 1.5 33.17 1.4 - -- PEAK
2 73108 49.28 74.00 -24.72 33.15 3.3 12,62 3.9 2.8l -- -- PEAK 1 731108 49.84 74.08 -24.16 33.81 37.38 12.62 35.98 2.8l  -- -- PEAK
3 73L.e@ 39.15 54.00 -14.85 23,12 37.38 12.62 3.9 2.8l -- -- Average 3 73108 39.76 54.0@ -14.22 23.75 37.38 12.62 35.98 2.8 -- -- Average
TEL : 886-3-327-0868 Page Number 1 C1-99 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
: 4ilemI(dMl\l"ln) : 4ﬂLweI(dBll\mn)
1225 1225
18 15
100 00
10.6G AVG 54 AVG 54
525 525
~18G T ] ]
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
lode 46 lode 46
TEL : 886-3-327-0868 Page Number : C1-100 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
[MM
75 875
/ PEAK_74
0.0 70.0 M
1 ) .
7L — . 4 e 5L AP
[S——
350 350
17! E
Peak
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2369.21 53.02 74.60 -20.9% 40.18 27.28 7.3 31.95 10.37 37 30 PEAK 1 2452.00 165.01 ------ ------ 92.25 26.96 7.43 3.8l 10.38 37 30 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75 . 75
0.0 { 70.0 \
/ \ AVG_54
Rl L.
PRI LY g B SR
10 340 S
17! E
Avg
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2366.37 41.92 54.60 -12.88 29.08 27.28 7.3 31.95 10.37 37 30 AVERAGE 1 245200 95.68 ------ ------ 82.92 26.96 7.43 2.6l 1838 319 30 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-101 of 114
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Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
105
- " .,
75 |
PEAK_BE 74
0.0 W
1
0 " Il
3,
17!
Peak Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2459.68 58.95 74.60 -15.85 46.22 26.99 7.48 32.83 10.38 37 30 PEAK
4o Level {dBuVim)
1225
105
P
o T
0.0
AVG_BE 54
& o
A A bt
350
17!
Avg Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2485.36 46.69 54.60 -7.31 34.01 26.85 7.48 32.83 10.38 37 30 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-102 of 114

FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

1 oLevel [BuVim)

1225 1225

1
AI er Hoda edy AI er
875 / 875

/ PEAK_T4
0.0 70.0 11
0 ! . . ittt 0 k\." .
e ok A Sl MMMM Nl
30 350
11 1.
Peak
2310 23384 2366.8 2305.2 21236 2152 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH13-E_LE2CASALBEN 248620 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: PEAK_74 3m DRHLB-E_LE2CBSAIBEN 248629 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2330.59 55.54 74.60 -18.46 42.57 27.29 7.3 31.92 10.37 368 73 PEAK 1 2452.00 110.52 ------ ------ 97.74 26,98 7.43 32.81 10.38 368 T3 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105 1
r—mM
75 875
0.0 J 70.0
/ AVG_54
Rl L.
1 —
B AN
36 36 WMM
17! E
Avg
210 23304 23668 23952 1236 452 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 4620 4472 5480 -9.28 31.93 27.18 7.26 31.94 10.37 368 73 AVERAGE 1 2452.00 100.87 ------ ------ 86.67 27.88 7.43 2.6l 10.38 368 73 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-103 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
Aler i I, 'y
s \
M‘V PEAK_BE_74|
700 MWM —
— T
521 ety
3,
17!
Peak Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248555 63.06 74.00 -18.94 50.37 26.86 7.48 32.83 10.38 368 73 PEAK
4o Level {dBuVim)
1225
105
P
et et
75
0.0 \"“
‘%\" AVG_BE 54
52, My
WW”"“"MM
350
17!
Avg Blank
2452 24616 4.2 24808 24904 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.58 50.65 54.80 -3.35 37.99 26.84 7.47 32.83 10.38 368 73 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-104 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 ML&V&I{HB!IVJIH) 1 MLevel{dBuwm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
AVG, AVG
525 3 2= : = : il 525 7 2 PR e Lk
e A WMWW
350 30
Peak 175 175
AVg 3000 6000, 9000. 12000 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Mode 47 Mode 47
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 499408 45.57 74.00 -28.43 34.60 3271 18.51 33.17 1.%2 - -- PEAK 1 498408 45.73 74.00 -28.27 34.16 32,71 18.51 3317 L1.%2 - -- PEAK
2 736.08 49.28 74.00 -24.72 3.7 3.9 1273 6.l 2.e8 - -- PEAK 1 736.08 49.34 74.08 -24.66 33.33 37.29 12.73 6.0l .88 -- -- PEAK
3 736.08 39.51 54.00 -14.49 3.0 7.9 12.73 6.8l .88 -- -- Average 3 7356.08 39.60 54.00 -14.40 23.59 37.29 12.73 6.l .88 -- -- Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-105 of 114
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Pol. Horizontal Vertical
: HLmI(d&NJm) : HLweI(dBnWm)
1225 1225
015 5
00 00
10.6G AVG 54 AVG_54
515 515
~18G I T
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
lode 47 lode 47
TEL : 886-3-327-0868 Page Number : C1-106 of 114

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 . 105
75 W\ 875
\ PEAK_74
0.0 70.0
— ’M“"'/ Pttt

525, ot 52 ) byl itk i

350 350

17! E

Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.52 56.19 74.60 -15.81 45.53 26.99 7.34 31.96 10.38 460 33 PEAK 1 2412.00 169.14 ------ ------ 96.30 27.86 7.3 31.98 10.38  4@0 33 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
s sl s
0.0 \ 70.0
\ AVG_54
Rl L.
ey
- e Nt N
— ——
10 i 34 -
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240628 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 46.31 54.60 -7.69 33.66 26.99 7.34 31.97 10.38 4@ 33 AVERAGE 1 241200 98.55 ------ ------ 85.68 27.16 7.37 31.95 10.38 460 33 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-107 of 114
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 e 105
75 \ 875
\ PEAK 74
0.0 T/ 70.0
52, i it by \‘x "
’ 52 ., N el o
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 64.23 74.80 -9.77 51.58 26.99 7.34 31.97 10.38 368 60 PEAK 1 2812.00 114,47 ------ ------ lgl.6l 27.8 7.38 31.98 10.38 388 6@ PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
Y
0.0 \ 70.0
.j/ AVG_54
Rl L.
ittty WM'JJ I ———
350 35, B PRI
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 52.28 54.80 -1.72 39.63 26.99 7.34 31.97 10.38 368 60 AVERAGE 1 2412.00 164,69 ------ ------ 91.83 27.88 7.3 31.98 10.38 368 60 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-108 of 114
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Pol. Horizontal Vertical
L2l Buvin) gLl Buvin)
1225 1225
1050 10!
1.5 815
PEAK_74] PEAK_74]
0.0 | 0.0,
WG
: ey . ra M
i3 1 W““‘”““WW 52 1 o ” i T
WMW MWW
%0 0
Peak
115 1.
Avg
3000 6000 9000. 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + D3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_LE2CASA1SEN 240620 HORIZONTAL Condition: PEAK 74 3m DRHLS-E_LE2CGSA1BEN 240620 VERTICAL
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB B o deg Mz dBuV/m dBuV/m  dB dBV dB/m 4B 4B A8 o deg
1 4B74.08 45.62 74.00 -28.38 34.16 32.65 10.52 35.17 1.46 - -- PEAK 1 4574.00 46.35 74.60 -27.65 34.89 32.65 10.52 3317 L4 - -- PEAK
? 73L00 50.30 74.80 -23.70 .27 3738 1262 35.98 201 - - PEAK 1 73IL0G 49.44 TA.GD -24.56 33.41 3733 1262 35.98 200 .- - PEA
3 73168 39.84 54.00 -14.16 23.8L 37.38 12.62 35.98 2.01 - -- Average 3 73IL.6@ 39.95 54.60 -14.85 23.92 37.35 1262 35.98 2.6l -- -- Average
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Pol. Horizontal Vertical
1 49th\rellldml\mn] " Level (4BuVim)
115 115
i3 115
10.6G 00 100
A6 54 A6 54
~18G 528 !
Avg 0 %l
115 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 L708 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHD3-HY Site: B3CHD3-HY
Condition: AVG 54 3n DRHLG-E_LEDRSALAEN 248620 HORTZONTAL Condition: AVG 54 3n DRK1A-E_LEDCSALGEN 248620 VERTICAL
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 V\\“ 875
M\ PEAK_BE 74, PEAK T4
0.0 70.0
1
‘M“ ettt W it
52, A 52, 0
it et
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 245514 61.69 74.00 -12.31 49.02 26.85 7.47 3283 10.38 373 33 PEA 1 2462.00 110.93 ------ ------ 98.26 26.86 7.45 32.82 10.38 373 33 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
10! 10! 1
S—
s,
75 875
0.0 \ 70.0
0. AVG_BE 54 AVG_54
ot = \M
- it risnsarios
10 340 Era-
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site * B3CH23-HY Site + B3CHZ3-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 45.00 54.60 -6.80 35.34 26.84 7.47 3283 10.38 373 33 AVERAGE 1 246200 99.35 ------ ------ 86.66 26.88 7.4 32.61 1838 373 33 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
g 15
75 875
PEAK_BE 74, PEAK_74
700 | 700
LT T bt
52, 52, - —1 s
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2455.45 64.86 74.00 -9.14 5218 26.85 7.48 32.83 10.38 460 78 PEAK 1 2462.80 113.91 ------ ------ 181.22 26.88 7.4 32.81 10.38 4o 78 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
10504 10!
75 875
0.0 70.0
\\\ L A B 54 WG
52. — 2.
C—
gt o an ™
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245355 51.64 54.80 -2.36 38.98 26.84 7.47 32.83 10.38 4@ 70 AVERAGE 1 2462.00 164,43 ------ ------ 9172 26.98 7.4 32.81 10.38  4@0 70 AVERAGE
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Pol. Horizontal Vertical
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
.41 4, 1
Tk e e eend] 15 [Pt Moo oyt
Peak 15 175
18000 19400, 20800, 2200, 23600, 26000 18000 19400, 20800, 2200, 23600, 25000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK 74 Im SHF 1224 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 1855177 48.78 74.6@ -33.22 58.95 38.80 17.93 64.36 -9.54 -~ -- PEAC 1 1854311 48.54 74.60 -33.16 59.82 38.80 17.93 64.57 -9.54 - -- PEAC
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
50, 50. |
I I
a0o—1 wo—1
§ 5 o
300 pri 30, e h ROt
. 0.0 oot
2 3 WWW 3 W e o
a0 Tor o 'M Moy 24 V“W il I‘M
oy .
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: QP 3m Bilog 47820 241085 HORIZONTAL Condition: QP 3m Bilog 47020 241805 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 31.94 21.47 48.8@ -18.53 29.23 23.88 1.86 32.65 @.83 - -- Peak 1 31.94 26.34 40.00 -13.66 34.18 23.38 1.6 32.65 .83 - -- Peak
2 139.61 23,51 43.5@ -19.99 36.57 17.69 1.83 32.64 0.06 - -- Peak 2 188.35 26.84 43.58 -16.66 42.02 15.31 2.84 32.62 0.09 - -- Peak
3 255.84 22,48 46.80 -23.52 33.26 19.38 2,39 32.63 0.68 - -~ Peak 3 256,98 22.43 46.88 -23.57 32.89 19.69 2.48 32.63 0.68 - -~ Peak
4 417,03 26.77 46.00 -19.23 34,02 22.39 3.84 3.7 @10 - -- Peak 4 514,83 28.53 46.00 -17.47 34.09 23.93 3.29 32.34 .06 - -- Peak
5 743.92 29.32 46.80 -16.63 29.68 28.37 3.88 32.73 0.12 - -- Peak 5 754.59 30.73 46.88 -15.27 31.88 28.38 3.91 32.68 0.12 - -- Peak
6 941.8@ 32.40 46.80 -13.60 23.63 30.82 4.23 3L.5¢ @.17 - -- Peak 6 946.65 33.81 46.08 -12.19 29.92 30.98 4.29 31.45 @.17 - -- Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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C2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 0+1 802.11b 1 2412 1Mbps - -
Mode 2 2400-2483.5 0+1 802.11b 6 2437 1Mbps - -
Mode 3 2400-2483.5 0+1 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 0+1 802.11g 1 2412 6Mbps - -
Mode 5 2400-2483.5 0+1 802.11g 2 2417 6Mbps - -
Mode 6 2400-2483.5 0+1 802.11g 3 2422 6Mbps - -
Mode 7 2400-2483.5 0+1 802.11g 6 2437 6Mbps - -
Mode 8 2400-2483.5 0+1 802.11g 9 2452 6Mbps - -
Mode 9 2400-2483.5 0+1 802.11g 10 2457 6Mbps - -
Mode 10 2400-2483.5 0+1 802.11g 11 2462 6Mbps - -
Mode 11 2400-2483.5 0+1 802.11n HT20 1 2412 MCSO - -
Mode 12 2400-2483.5 0+1 802.11n HT20 2 2417 MCSO - -
Mode 13 2400-2483.5 0+1 802.11n HT20 6 2437 MCSO - -
Mode 14 2400-2483.5 0+1 802.11n HT20 10 2457 MCSO - -
Mode 15 2400-2483.5 0+1 802.11n HT20 11 2462 MCSO - -
Mode 16 2400-2483.5 0+1 802.11n HT40 3 2422 MCSO - -
Mode 17 2400-2483.5 0+1 802.11n HT40 6 2437 MCSO0 - -
Mode 18 2400-2483.5 0+1 802.11n HT40 9 2452 MCSO0 - -
Mode 19 2400-2483.5 0+1 802.11be EHT20 1 2412 MCSO0 Full RU -
Mode 20 2400-2483.5 0+1 802.11be EHT20 2 2417 MCSO0 Full RU -
Mode 21 2400-2483.5 0+1 802.11be EHT20 3 2422 MCSO0 Full RU -
Mode 22 2400-2483.5 0+1 802.11be EHT20 6 2437 MCSO0 Full RU -
TEL : 886-3-327-0868 Page Number : C2-1 of C123
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Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 23 2400-2483.5 0+1 802.11be EHT20 10 2457 MCSO0 Full RU
Mode 24 2400-2483.5 0+1 802.11be EHT20 11 2462 MCSO0 Full RU
Mode 25 2400-2483.5 0+1 802.11be EHT40 3 2422 MCSO0 Full RU
Mode 26 2400-2483.5 0+1 802.11be EHT40 6 2437 MCSO0 Full RU
Mode 27 2400-2483.5 0+1 802.11be EHT40 9 2452 6Mbps Full RU
Mode 28 2400-2483.5 0+1 802.11ax HE20 1 2437 MCSO0 Full RU
Mode 29 2400-2483.5 0+1 802.11ax HE20 6 2437 MCSO0 Full RU
Mode 30 2400-2483.5 0+1 802.11ax HE20 11 2452 MCSO0 Full RU
Mode 31 2400-2483.5 0+1 802.11b 11 2462 1Mbps -
Mode 32 2400-2483.5 0+1 802.11b 11 2462 1Mbps -
TEL : 886-3-327-0868 Page Number : C2-2 of C123
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C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 1 2385.40 53.84 54.00 -0.16 \% Avg. Pass - Band Edge

1
802.11b 1 4824.00 47.04 74.00 -26.96 H Peak Pass - Harmonic
802.11b 6 2389.88 53.13 54.00 -0.87 \% Avg. Pass - Band Edge

2
802.11b 6 7311.00 41.53 54.00 -12.47 H Avg. Pass - Harmonic
802.11b 11 = 2490.96 53.85 54.00 -0.15 \Y, Avg. Pass - Band Edge

3
802.11b 11 = 7386.00 39.89 54.00 -14.11 \Y, Avg. Pass - Harmonic
802.11g 1 2389.82 53.70 54.00 -0.30 H Avg. Pass - Band Edge

4
802.11g 1 4824.00 45.89 74.00 -28.11 \Y, Peak Pass - Harmonic
5 802.11g 2 2389.82 52.31 54.00 -1.69 \Y, Avg. Pass - Band Edge
6 802.11g 3 2389.95 52.36 54.00 -1.64 \Y, Avg. Pass - Band Edge
802.11g 6 2483.94 52.41 54.00 -1.59 H Avg. Pass - Band Edge

7
802.11g 6 7311.00 40.28 54.00 -13.72 H Avg. Pass - Harmonic
8 802.11g 9 2486.51 53.43 54.00 -0.57 \Y, Avg. Pass - Band Edge
9 802.11g 10 | 2485.86 53.04 54.00 -0.96 \Y, Avg. Pass - Band Edge
802.11g 11 = 2483.81 52.51 54.00 -1.49 H Avg. Pass - Band Edge

10
802.11g 11 7386.00 39.94 54.00 -14.06 H Avg. Pass - Harmonic
802.11n HT20 1 2389.95 53.39 54.00 -0.61 \Y, Avg. Pass - Band Edge

11
802.11n HT20 1 4824.00 46.04 74.00 -27.96 \Y, Peak Pass - Harmonic
12 802.11n HT20 2 2388.65 52.94 54.00 -1.06 \Y, Avg. Pass - Band Edge
802.11n HT20 6 2484.00 52.39 54.00 -1.61 H Avg. Pass - Band Edge

13
802.11n HT20 6 7311.00 40.17 54.00 -13.83 H Avg. Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C2-3 of C123
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

802.11n HT20 6 2484.00 52.39 54.00 -1.61 H Avg. Pass - Band Edge

13
802.11n HT20 6 7311.00 40.17 54.00 -13.83 H Avg. Pass - Harmonic
14 802.11n HT20 10 | 2483.55 53.26 54.00 -0.74 \% Avg. Pass - Band Edge
802.11n HT40 11 | 2484.00 53.05 54.00 -0.95 H Avg. Pass - Band Edge

15
802.11n HT40 11 | 7386.00 39.78 54.00 -14.22 \Y Avg. Pass - Harmonic
802.11n HT40 3 | 2384.82 53.07 54.00 -0.93 H Avg. Pass - Band Edge

16
802.11n HT40 3 7266.00 39.36 54.00 -14.64 \% Avg. Pass - Harmonic
802.11n HT40 6 | 2484.06 53.63 54.00 -0.37 H Avg. Pass - Band Edge

17
802.11n HT40 6 | 7311.00 39.65 54.00 -14.35 H Avg. Pass - Harmonic
802.11n HT40 9 | 2495.92 52.71 54.00 -1.29 H Avg. Pass - Band Edge

18
802.11n HT40 9 | 7356.00 40.01 54.00 -13.99 \Y, Avg. Pass - Harmonic
802.11be EHT20 1 | 2389.56 51.94 54.00 -2.06 \Y, Avg. Pass | FullRU Band Edge

19
802.11be EHT20 1 | 7236.00 38.80 54.00 -15.20 \Y, Avg. Pass | FullRU Harmonic
20 802.11be EHT20 2 | 2389.95 53.07 54.00 -0.93 \Y, Avg. Pass | FullRU Band Edge
21 802.11be EHT20 3 | 2389.43 52.60 54.00 -1.40 \Y, Avg. Pass | FullRU Band Edge
802.11be EHT20 6 | 2483.94 52.72 54.00 -1.28 H Avg. Pass | FullRU Band Edge

22
802.11be EHT20 @ 6 | 7311.00 39.55 54.00 -14.45 H Avg. Pass | FullRU Harmonic
23 802.11be EHT20 10 | 2483.55 52.91 54.00 -1.09 Y, Avg. Pass | FullRU Band Edge
802.11be EHT20 11 | 2484.00 53.53 54.00 -0.47 H Avg. Pass | FullRU Band Edge

24
802.11be EHT20 11 | 7386.00 39.40 54.00 -14.60 H Avg. Pass | FullRU Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT40 3 2389.74 53.29 54.00 -0.71 H Avg. Pass | FullRU Band Edge
25
802.11be EHT40 3 7266.00 39.86 54.00 -14.14 H Avg. Pass | FullRU  Harmonic
802.11be EHT40 6 2485.83 51.81 54.00 -2.19 H Avg. Pass | FullRU Band Edge
26
802.11be EHT40 6 7311.00 39.34 54.00 -14.66 \% Avg. Pass | FullRU @ Harmonic
802.11be EHT40 9 2483.58 51.63 54.00 -2.37 H Avg. Pass | FullRU Band Edge
27
802.11be EHT40 9 7356.00 39.36 54.00 -14.64 H Avg. Pass | FullRU  Harmonic
28 802.11ax HE20 1 2389.82 52.65 54.00 -1.35 \% Avg. Pass | FullRU Band Edge
29 802.11ax HE20 6 7311.00 40.88 54.00 -13.12 H Avg. Pass | FullRU @ Harmonic
30 802.11ax HE20 11 2486.85 51.14 54.00 -2.86 \% Avg. Pass | FullRU Band Edge
31 802.11b 11 | 18101.52 41.13 74.00 -32.87 H Peak Pass - SHF
32 802.11b 11 952.47 33.80 46.00 -12.20 \% Peak = Pass - LF
TEL : 886-3-327-0868 Page Number 1 C2-5 of C123
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Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)

1225 1225 1

105 A& 105

ro)

PEAK_74
0.0 70.0
1
} Al AT
iyttt
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2383.84 59.15 74.00 -14.85 46.58 26.99 7.33 31.96 10.38 163 234 PEAK 1 2412.00 119.34 ------ ------ 186.45 27.8 7.38 31.98 10.38 183 234 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

o5 N o7
0 \\ 0

1225

=
=

[
=
=

52. \/‘“M fiy 5 AVG_54
ittt
3, 3,
11 1.
Avg
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY Site + B3CHZ3-HY

Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2388.39 53.24 54.60 -8.76 40.58 26.99 7.34 31.96 10.38 163 234 AVERAGE

Condition: AVG_54 3m DRH1-E_LE2CASALBEN_ 248626 HORIZONTAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor

MHz dBuV/m dBuV/m  dB dBWV dB/m B dB  dB
1 2412.80 115,39 ------ ------ 162,52 27.18  7.37 319§ 10.38

APos  TPas
Remark

183 234 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical

Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

. [ |
. rirront”] Nw WAn

= . i 52 N it IR P S *
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CHZ3-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.53 60.06 74.60 -13.94 47.41 26.99 7.3 31.96 10.38 4680 165 PEAK 1 2412.00 116,12 ------ ------ 183.28 27.86 7.38 31.95 10.38 460 165 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

75 /J\/ 875
| .

1225

=
=

=
=

a AVG_54
N V % N N
L M - I ———
11 1.
Avg
2310 2336, 2362, 2368, 2414, 240 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN 240620 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site : B3CH23-HY
Condition: AVG_54 3m DRH18-E_LE2CASALBEN 249620 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.40 53.84 54.60 -8.16 41.19 26.99 7.33 31.96 10.38 460 165 AVERAGE 1 2412.00 112.67 ------ ------ 99.21 27.88 7.3 31.98 10.38 480 165 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C2-7 of C123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5 ! e l 525 1 R TR S :
WMWWM WMWW
30 30
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CH23-HY Site @ @3CH23-HY
Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 248620 HORIZONTAL Condition: PEAK 74 3m DRHIB-E_LE2CASALBEN 246620 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 47.04 74.60 -26.9 35.73 3255 18.55 3.6 137 -~ - PEAC 1 432400 46.05 74.60 -27.95 34.74 32.55 18.55 3B.16 L3 - - PEAC
TEL : 886-3-327-0868 Page Number : C2-8 of C123

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
: HLMIWB!IWIH) : HLweI(dBnWm)
1225 1225
18 15
100 00
10.6G AG_54 AVG_54
525 525
-18G A R NS e S
350 350
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ GICHI-HY Site @ GICHI3-HY
Condition: AVG 54 3n DRHIS-E LEQCOSALGEN 240618 HORIZONTAL Condition: AVG 54 3n DRHIG-E LEQCOSAISEN 240628 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-9 of C123

FAX : 886-3-

327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
125 1225 4
105 105
75 "/ 875
PEAK 74
0.0 70.0
) W
5 WMWN 52 -, .
L yn st AT
————————EI T iyt
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.57 56.78 74.60 -15.22 46.13 26.99 7.33 31.96 10.38 229 175 PEAK 1 2437.00 116,91 ------ ------ 1e4.22 26.98 7.41 32.80 10.38 229 175 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
105 s 105
75 / 875
0.0 70.0
” N AVG_54
92 W 92
ot Y MWM,J' %
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.44 52,18 54.80 -1.82 39.53 26.99 7.33 31.96 10.38 229 175 AVERAGE 1 2437.00 113,15 ------ ------ 10e.45 26.88 7.41 32.80 10.38 229 175 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-10 of C123

FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
75 |
\{“ PEAK_BE 74
700 } o
3,
17!
Peak Blank
1437 2406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2457.46 57.48 74.00 -16.52 44.78 26.87 7.48 32.83 10.38 229 175 PEAK
o Level {dBuVim)
1225
75
0.0 \
2 PRI . AV BE 54
] WA
350
17!
Avg Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249499 50.24 54.80 -3.76 37.51 26.99 7.49 32.84 10.38 229 175 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-11 of C123

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 1
105 105
10! / v 10!
75 875
M/ PEAK 74
700 i 700
1 oY
52! o et s 5L P
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 56.78 74.60 -15.22 46.13 26.99 7.34 31.97 10.38 480 166 PEAK 1 2437.00 118.75 ------ ------ 106.08 26.88 7.41 32.80 10.38 460 166 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 | 105
75 /J 875
700 A/ 700
M AVG_54
* ol * ‘
N U
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 53.13 54.60 -0.87 40.48 26.99 7.34 31.97 10.38 460 166 AVERAGE 1 2437.00 114,56 ------ ------ 101.89 26.88 7.41 32.80 10.38 400 166 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-12 of C123

FAX : 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Vertical Fundamental
o Level {dBuVim)
1225
O\
\ PEAK_BE 74
700 ‘WUK/\‘
" RN N .
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2499.80 55.15 74.60 -18.85 42.42 26.99 7.48 32.03 10.38 460 166 PEAK
o Level {dBuVim)
1225
75
0.0 \
Y
AVG_BE 54
i A .
sl )
3,
17!
Avg Blank
1437 2406 4622 24748 21874 2500
Frequency (MHz)
Site  B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 49320 47.83 54.80 -6.17 35.18 26.99 7.49 32.84 10.38 460 166 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-13 of C123

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
1 ML&\'&I{IIB!IVJIH) 1 MLevel{dBuVJm)
1225 1225
1050, 105.0)
875 815
PEAK 74 PEAK 74
70.0! 700!
A A
525 1 3 4 ik s ‘M 525 1 2 . TR M
b b S
(MY [
3540 30
Peak 175 175
AVg 3000 6000. 000. 12000 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK_74 3m DRHLS-E_LE2CASALBEN 240620 HORIZONTAL Condition: PEAK_74 3m DRHL-E_LE2CASALBEN 240620 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw/ dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB  m deg
1 4874.08 45,38 74.00 -28.62 33.92 32.65 10.52 33.17 1.46 - -- PEAK 1 4874.08 45.56 74.00 -28.44 34.10 32.65 10.5 33.17 1.46 - -- PEAK
2 73108 49.15 74.00 -24.85 33.12 7.3 12.62 3.9 2.8l -- -- PEAK 1 731108 48.99 74.0@ -25.01 32.9% 37.38 12.62 35.98 2.8l  -- -- PEAK
3 731108 4153 54.00 -12.47 2550 37.38 12.62 3.9 2.8l -- -- Average 3 731108 40.75 54.0@ -13.25 2472 37.38 1262 35.98 2.8l -- -- Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR492020B

Pol. Horizontal Vertical
mLevel(dBqu) meel(dBnWm)
1225 135
s 115
00 700
10.6G A6 54 AVG 54
55 55
~18G e S B I SO RS ey oot Bty
%0 30
Av
9 115 115
10600 12080, 13560, 15040, 16520, 16000 10600 12080, 13660, 15040, 16520, 14000
Frequency (MHz) Frequency (MHz)
Ste BB Ste BB
Condition: AVG 54 3n DRHIS-E LEDCOSALSEN 240620 HORTZOITAL Condition: AVG 54 3n DRHIS-E LEDCOSAIGEN 240620 VERTICAL

TEL : 886-3-327-0868

FAX : 886-3-

327-0855

Page Number
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wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ’
105 105
075 - 075
PEAK_BE 74, PEAK_74
700 | 700
WMW L«M_H k\k
52 — e 52 e
N It st
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE_74 3m DRH18-E_LE2CASALBEN_240620 HORIZONTAL Condition: PEAK_74 3m DRH1B-E_LE2CASAIBEN 240620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2459.89 59.81 74.60 -14.19 47.08 26.99 7.48 32.03 10.38 160 202 PEAK 1 2462.00 116.23 ------ ------ 183.52 26.98 7.4 32.81 10.38 160 262 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 \\ 875
0.0 /-\ 70.0
0. 1 AVG_BE 54 AVG_54
Je I
| ,
et
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3m DRHLS-E_LE2CASA1BEN_240620 HORIZONTAL Condition: AVG_54 3m DRH1B-E_LE2CASALBEN_248620 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2489.93 53.64 54.60 -8.36 40.91 26.99 7.48 32.83 10.38 160 202 AVERAGE 1 2462.00 111.47 ------ ------ 98.76 26.98 7.4 32,81 10.38 180 282 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT Report No. :FR492020B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
05057 105
75 875
PEAK_BE 74, PEAK_74
0.0 A 70.0
N | I
52 et "‘”"w\vw%m” [t 52; i
\ s
st
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE_74 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK_74 3m DRH1B-E_LE2CSAIBEN 240620 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 249107 59.54 74.00 -14.46 46.81 26.99 7.48 32.03 10.38 328 173 PEAK 1 2462.00 114,69 ------ ------ 191.98 26.98 7.4 32.81 10.38 328 173 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 \/ 105
75 \ 875
0.0 V\\ 70.0
2 1 AVG_BE 54 AVG_54
L.
I
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site  B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE_54 3n DRHLS-E_LE2CASALBEN 240628 VERTICAL Condition: AVG_54 3m DRH1B-E_LE2COSAIBEN_248620 VERTICAL
+ RBH:1000.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2499.96 53.85 54.60 -8.15 41.12 26.99 7.48 32.83 10.38 328 173 AVERAGE 1 2462.00 110.72 ------ ------ 98.01 26.98 7.4 32.8L 10.38 328 173 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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